
68

4

1

60

3

62

1413

24

54

43

50

51

5346

6

5

7

5655 45

27

22
18

31

19

17

20

9

32

29

33

25

26
49

57

41

28

48

42

10

38

52

36

44

11

40

12

39

34

8000LT PEGASUS PARTS ILLUSTRATION
THIS DRAWING IS FOR ILLUSTRATION PURPOSE ONLY
PLEASE REFER TO THE PARTS LIST.

94

93

86

85 84

80

2

23

79

84

71 70

66

15 102

94

90

95

93

91

94

91

67

83

84

37

83

84

79

88

94

93

78

84

83

84

58

59

73

74

72

96

82

92

21

70

71

69

80 84

8

75

65

99

84

80100 101

91

83

80

84

80

84

80

98100

101

76

5

87

94

93

94

89

818483 82 83

84

97

77

16

84

83

61

15

63

15

15

35

64

30

47

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 A300130 FILTER BASKET LARGE 254MM DEEP 1
2 A350401 LID RING 159MM 1
3 A352002 LID BREATHER SPRING VALVES 1
4 A356060 LID HINGED 180 DEGREE 455MM 1
5 BP-526D MUDGUARD POLY 1150MM RADIUS 2
6 BP-542B MUDFLAP 720 X 900 BLACK 2
7 BP-542B-1 MUDFLAP STRAP 2
8 BP-607 SHOCK ABSORBER AIR RIDE P126 1
9 BP-608B AIRBAG SPRING 1
10 BP-620 AIR TANK HK JADE 1
11 BP-700-13L PARKING BRACKET L.H. 33/36M AB191 1
12 BP-700-13R PARKING BRACKET RH 33/36 AB191 1
13 BP-700-8A UPPER PARALLELOGRAM ARM PEGASUS 1
14 BP-700-8C REAR PARALLELOGRAM SECTION PEGASUS 1
15 BP-700-9AA PIN 30MM X 155MM HAYLITE 8
16 BP-700-9BA PIN 1" DIA X 155MM HAYLITE 2
17 BP-800-1 DRAWBAR 8000LT PEGASUS 1
18 BP-800-1-1 HYDRAULIC CYLINDER 2.5 X 8 JACK STAND 1
19 BP-800-1-2 DROP LEG ARM 8000LT PEGASUS 1
20 BP-800-1-2-1 PIN DROP LEG UPPER 8000LT PEGASUS 1
21 BP-800-1-2-2 DROP LEG BOTTOM PIN 1
22 BP-800-1-3 DROP LEG SWIVEL 8000LT PEGASUS 1
23 BP-800-12 PIN FLUSH TANK 1
24 BP-800-13 PARALLELOGRAM H FRAME LOWER 8000LT 1
25 BP-800-2 CHASSIS 8000LT PEGASUS 1
26 BP-800-2-1 PIN DRAWBAR 8000LT PEGASUS 1
27 BP-800-2-2 BRACKET MOUNTING AIRBAG DRAWBAR 1
28 BP-800-2-3 WEAR PAD DRAWBAR 2
29 BP-800-2-4 RUBBER BUFFER DRAWBAR 57601 1
30 BP-800-2-5 SUPPORT CHANNEL RUBBER BUFFER 1
31 BP-800-3 TOW EYE SWIVEL 8000LT PEGASUS 1
32 BP-800-4L SIDE FRAME STEP LH 1
33 BP-800-4R SIDE FRAME STEP RH 1
34 BP-800-4-1 STEP BUMPER (0666-002/0666-001) 1
35 BP-800-4-2 STEP CAST 8000LT PEGASUS 2
36 BP-800-6 PLATFORM 8000LT PEGASUS 1
37 BP-800-6-1 HAND RAIL PLATFORM 1
38 BP-800-6-2 BRACKET MOUNTING AIR COMPRESSOR 1
39 BP-800-6-4 TANK HAND WASH 35LT 1
40 BP-800-6-5 PERSPEX TUBE 38.1 X 34.9 X 3000MM 2
41 BP-800-7 LEFT FRONT RAIL 1
42 BP-800-8 SIDE RAIL FRONT RH 1
43 BP-800-9 SIDE RAIL REAR LH 1
44 BP-800-10 SIDE RAIL REAR RH 1
45 BP-800-11-1 BRACKET PANEL & HOPPER 1
46 BP-800-11-4 DROPDOWN BRACKET 8000LT PEGASUS 1
47 BP-800-11-4-2 SPACER DROP DOWN MOUNTING BRKT 1
48 BP-805 TOOLBOX SIDE PANEL 8000LT PEGASUS 1
49 BP-806 VALVE PANEL COVER FIBREGLASS 1
50 BP-809 AIR RIDE ASSEMBLY 8000LT PEGASUS 1
51 BP-809-5L MUDGUARD BRACKET LH 1
52 BP-809-5R MUDGUARD BRACKET RH 1
53 BP-810 WHEEL ASSY 710 X 42 70R 2
54 HP-019B PTE HYD DISPLACEMENT CYLINDER 3.0 X 20 2
55 KB-8001-2 PANEL SUB ASSEMBLY KIT 1
56 KB-8003 HOPPER 100LT 8000LT PEGASUS 1
57 KB-8004 HOPPER VENTURI MANIFOLD SUB ASSY 1
58 KB-8005 SUMP SUCTION & DRAIN KIT 1
59 KB-8006 SUMP DRAIN KIT 1
60 KB-8007 SPARGE TUBE KIT 1
61 L-H9556 RINSING SOCKET K2DV1-002 1
62 P600A-RAW TANK 600LT FLUSHING TANK 8000 PEGASUS 1
63 P8000-RAW TANK 8000LT POLY RAW PEGASUS 1
64 TRSGU138W5 P CLAMP 38MM RUBBER SLEEVE S/S 6
65 UP-134 U-BOLT EXHAUST CLAMP C11 2 3/8" 1
66 UP-167A PLASTIC CAP W/ STRAINER STAUFF 1
67 XBMBB75 U-BOLT 75MM X 10 8
68 M24X220 M24 X 220 HEX BOLT HT ZP 1
69 M24X90 M24 X 90 HEX SCREW HT ZP 6
70 M24NNUT M24 NYLOC NUT ZP 7
71 M24FWASHER M24 FLAT WASHER ZP 14
72 M20X65 M20 X 65 SET SCREW HT ZP 4
73 M20NNUT M20 NYLOC NUT HT ZP 4
74 M20FWASHER M20 FLAT WASHER ZP 8
75 0.75X100UNCBOLT 3/4" X 4" UNC BOLT HT ZP 1
76 0.75UNCNNUT 3/4" UNC NYLOC NUT HT ZP 2
77 0.75FWASHER 3/4" FLAT WASHER ZP 7
78 M12X45 M12 X 45 SET SCREW HT ZP 8
79 M12X40 M12 X 40 HEX HEAD SET SCREW HT ZP 13
80 M12X35 M12 X 35 SET SCREW HT ZP 26
81 M12X30 M12 X 30 SET SCREW HT ZP 4
82 M12X30BHSCREW M12 X 30 BUTTON HEAD SCREW S/S 4
83 M12NNUT M12 NYLOC NUT HT ZP 67
84 M12FWASHER M12 FLAT WASHER ZP 118
85 M12SWASHER M12 SPRING WASHER ZP 2
86 50SQWASHER 50MM SQUARE WASHER 2
87 M10X60BOLT M10 X 60 BOLT HT ZP 2
88 M10X35 M10 X 35 SET SCREW HT ZP 8
89 M10X30 M10 X 30 SET SCREW HT ZP 2
90 M10X20 M10 X 20 SET SCREW HT ZP 10
91 M10X35BHSCREW M10 X 35 BUTTON HEAD SCREW S/S 22
92 M10X20SHSCREW M10 X 20 SOCKET HEAD SCREW S/S 2
93 M10NNUT M10 NYLOC NUT HT ZP 32
94 M10FWASHER M10 FLAT WASHER ZP 58
95 M10SWASHER M10 SPRING WASHER ZP 10
96 M8X30BHSCREW M8 X 30 BUTTON HEAD SCREW S/S 8
97 M6X25 M6 X 25 SET SCREW HT ZP 1
98 M6X20BHSCREW M6 X 20 BUTTON HEAD SCREW S/S 1
99 M6CSSCREW M6 X 25 COUNTER SUNK HEAD SCREW 8
100 M6NNUT M6 NYLOC NUT 10
101 M6FWASHER M6 FLAT WASHER ZP 12
102 M6GNIPPLE M6 GREASE NIPPLE 10

F

8

E

D

C

B

A

G

H

J

K

L

M

7654321 9 10 11 12 13 14 15 16

91 2 3 4 5 6 7 8 10 11 12

K

G

A

B

C

D

E

F

H

J

A

8000LT PEGASUS

BT8000

WEIGHT: 

N/A

N/A A1

SHEET 1 OF 1SCALE:1:22

DWG NO.

TITLE:

ISSUEDO NOT SCALE DRAWING

MATERIAL:

DATESIGNATURENAME

DEBUR AND 
BREAK SHARP 
EDGES

FINISH:UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:    0.2 
TOLERANCES:
          LINEAR:        0.5
     ANGULAR:        0.5

Q.A

MFG

APPV'D

CHK'D

DRAWN RPJUCO

CROPLANDS
A NUFARM LIMITED COMPANY

COPYRIGHT PROPRIETOR

THIS DRAWING IS THE PROPERTY OF CROPLANDS PTY. LTD.
AND MUST BE TREATED AS CONFIDENTIAL.
REPRODUCTION OF THIS DRAWING (OR PART THEREOF) OR 
COMMUNICATION OF ITS CONTENTS IS PROHIBITED WITHOUT THE CONSENT 
OR AUTHORITY OF CROPLANDS PTY. LTD.

8000LT PEGASUS
180211

REVISION


	Sheet1
	Drawing View1


